PARTS LIST

2022.07.06



TABLE OF CONTENTS

General VieW . .. . 1
Chassis System . ... 3
Steering Control System .. ... .. . . 5
Decal System . ... . 8
Electrical System-1 .. . 10
Electrical System-2 . ... . . 13
Electrical System-3 .. .. 16
Electrical System-4 . . 19
Electrical System-5 .. .. . . . 22
Electrical System-6 .. .. .. .. 25
Electrical System-7 .. . 28
Ecoflex™ Assembly . ... .. 31
Onboard-Charger-Assembly . ... .. . 33
Recovery System . ... . 35
Scrub System-Cylindrical-Deck Assembly-810C .. ... ... ... .. .. ... ... ... ... .. ... ... ... 38
Scrub System-Cylindrical-Deck Assemblies-810C .. ... ... ... ... ... ... ... ... ... .. ... 41
Scrub System-Cylindrical-Right Side Blade Assembly . ....... ... . ... .. ... ... .......... 44
Scrub System-Cylindrical-Left Side Blade Assembly .. ...... ... ... ... .. ... .. ... ... ...... 46
Scrub System-Disc-Right Side Skirt Assembly .. ... ... ... . 48
Scrub System-Disc-Left Side Skirt Assembly .. ... . ... ... .. 50
Solution System . ... 52
Squeegee System . . . 55
Squeegee System-Squeegee Assembly-J ... ... 57
Rear and Drive Wheel System .. ... ... ... 59
Drive Motor Breakdown . .. ... ... . . . 61
Rear Brake Assembly . ... . 63
Ladder Diagram-1. ... .. . ] 65
Ladder Diagram-2. ... ... ... . ] 67
Ladder Diagram-3 . . ... .. ... 69
Ladder Diagram-4 . .. .. 71
Ladder Diagram-5 . .. ... .. 73
Ladder Diagram-6. . ... ... . . 75
Ladder Diagram-7 . ... ... . 77
Options & ACCESSONIES . . ... ... 79
Recommended Spare Parts. .. ... .. ... 82
Brush Selector Guide -Disc......... .. ... ... . . 85



2021.05.05
2021.05.07

General View

SC5000 810C NIL




General View 2021.05.05
SC5000 810C NIL 2021.05.07
Pos. Artikel-Nr. Menge [Variante Notes
1 1 Chassis System [1]
2 1 Control System [2]
3 1 Electrical System
4 1 Ecoflex™ Assembly [3]
5 1 Onboard-Charger-Assembly [4]
6 1 Recovery System [5]
7 1 Scrub System-Cylindrical
8 1 Scrub System-Disc
9 1 Solution System [6]
10 1 Squeegee System [7]
11 1 Squeegee Assy [8]
12 1 Wheel System [9]
13 1 Rear Brake System [10]
Part Notes:
[1] - Chassis System
[2] - Steering Control System
[3] - Ecoflex™ Assembly
[4] - Onboard-Charger-Assembly
[5] - Recovery System
[6] - Solution System
[7] - Squeegee System
[8] - Squeegee System-Squeegee Assembly-J
[9] - Rear and Drive Wheel System
[10] - Rear Brake Assembly




2021.05.05
2021.05.12

Chassis System

SC5000 810C NIL




Chassis System 2021.05.05
SC5000 810C NIL 2021.05.12
Pos. Artikel-Nr. Menge [Variante Notes
1 3 Rivet, Nylon Tree Push-In (.25) [1]
2 2 Nut, Hex Nyl Loc Ss M12-1.75 [2]
3 2 Wsh, Flt Ss 8mm [3]
4 2 Clevis Pin [4]
5 2 Pin-Bow-Tie Cot 7/16-1/2x.091 [4]
6 1 Scr Hex M8x20 Ss W/Thd Lck [3]
7 2 Scr Hex M12x40 Ss W/Thd Lck [2]
8 2 Bushing-12.5x16x14.48mm [2]
9 2 Bearing-Flange-16x18x6mm [2]
10 1 Squeegee Lift Arm Weldment [2]
11 56117240-SP 1 CHASSIS WELDMENT
12 1 Actuator-Squeegee [4]
13 1 Shield-Actuator-Deck [1]
14 56120450 2 PAD-RUBBER-CHASSIS
15 1 Strap,Static, 12.5" [3]
Service Kits
K1 56117889 1 SQUEEGEE ACTUATOR KIT [5]
K2 56117890 1 SQUEEGEE ARM KIT [6]
K3 56117891 1 STATIC STRAP KIT [7]
K4 56117833 1 ACTUATOR SHIELD KIT [8]
Part Notes:
[1] - K4
[2] - K2
[3] - K3
[4] - K1
[5] - K1include pos. 4, 5, 12
[6] - K2 include pos. 2,7, 8,9, 10
[7] - K3include pos. 3, 6, 15
[8] - K4include pos. 1, 13




Steering Control System 2021.05.05
SC5000 810C NIL 2021.05.27




Steering Control System 2021.05.05

SC5000 810C NIL 2021.05.27
Pos. Artikel-Nr. Menge [Variante Notes
1 56004088 4 SCR HEX M8X35 SS W/THD LCK
2 56004091 4
3 4 Scr Trx M4x10 Bk Zc W/Thd Lck [1]
4 56004099 4 SCR TRX M6X8 BK ZC W/THD LCK
5 56004101 6 SCR TRX M6X20 W/THD LCK BLK
6 3 Key-Sq 6x6x16-Din 6885a [2]
7 1 Scr-Soc Set-Dog M6-1x12 Din915 [3]
8 56104247 1 DISCONNECT-EMERGENCY
9 2 Collar-Shaft-20x32x14mm [4]
10 56117080-SP 1 STEERING COLUMN WELDMENT
11 1 Shaft-Steering-Lower [5]
12 56120470-SP 1 SHROUD-STEERING-PIM-FRONT
13 56117386-SP 1 SHROUD-STEERING-PIM-BACK
14 56117387-SP 1 SHROUD-STEERING-PIM-TOP
15 56117436-SP 1 WHEEL-STEERING
16 56117438-SP 1 PLATE-COVER-SHROUD
17 56117705-SP 1 OFFSET STEERING ASSY
17a 2 Scr Trx M6x12 W/Thd Lck Blk
17b 2 Pin-Dowel-1s02338-A1-H8-8x16
17¢c 1 Ring-Ret-Spiral-Ext-35mm
17d 1 Belt-Sync-5mm Pitch-300long
17e 1 Collar-Shaft-M35-Steering
17f 1 Base-Offset Steering
179 1 Cover-Offset Steering
17h 3 Bearing-Sleeve-32x36x15
17i 1 Bearing-Sleeve-40x44x16
17j 1 Sprocket-Steering Wheel
17k 1 Sprocket-U-Joint
18 1 Interface Assembly [1]
18a 10 Scr M3.5x14 Trx Plastite [1]
18b 1 Bootloader-Interface [1]
18c 1 Firmware-Interface [1]
18d 1 Paddle-Boost Of Power [1]
18e 1 Paddle-Solution [1]
18f 2 Retainer-Paddle-Interface [1]
189 1 Housing Assembly-Padl Membrane [1]
18h 1 Paddle-Reverse [1]
18i 1 Paddle-Horn [1]
18] 1 Display Assembly-Oled [1]
19 56117716-SP 1 BASE-INTERFACE
20 1 Mounting Weldment-Interface [6]
21 1 Ujoint-Double-18mm [7]
22 2 Scr-Soc-Set Cup M6x8 1s04029 [4]
23 56118192 2 BEARING-FLANGE-20X23X12-BRONZE
24 302004029 18 SCREW 5X18
25 1 Sprocket-10 Tooth-18mm [8]
26 56117681-SP 1 GROMMET-1.25DOGX.19WOGX.88ID
27 56117849-SP 1 DECAL-EMERGENCY STOP

Service Kits

K1 56117185 1 INTERFACE KIT [9]
K2 56117924 1 INTERFACE MOUNT KIT [10]
K3 56117923 1 UNIVERSAL JOINT KIT [11]
K4 56117920 1 LOWER STEERING SHAFT KIT [12]
K5 56117922 1 SHAFT COLLAR KIT [13]
K6 56117921 1 SPROCKET KIT [14]
Part Notes:
[1] - K1
[2] - K3K4




Steering Control System 2021.05.05

SC5000 810C NIL 2021.05.27
[3] - K6, K2

[4] - Kb

[5] - K4

[6] - K2

[7] - K3

[8] - K6

[9] - K1include pos.3, 18
[10] - K2include pos. 7, 20
[11] - K3include pos. 6. 25
[12] - K4 include pos. 11
[13] - K5include pos. 9, 22
[14] - K6 include pos. 6, 25



2021.05.05
2021.05.07

Decal System

SC5000 810C NIL




Decal System

2021.05.05
SC5000 810C NIL 2021.05.07
Pos. Artikel-Nr. Menge [Variante Notes
1 56117481 2
2 1463789000 2 DECAL NILFISK 210X83MM F LIGHT GREY SURF
3 56014601 1 DECAL, CAUTION
4 56117846-SP 1 DECAL-BATTERY




2021.05.05
2021.07.26

Electrical System-1

SC5000 810C NIL

a»hlxo@@ @\k

@

f

"

MACHINE HARNESSES

10



Electrical System-1 2021.05.05
SC5000 810C NIL 2021.07.26
Pos. Artikel-Nr. Menge [Variante Notes
1 1312 1 MOUNTING PAD

2 4 Washer Plain M6x12.5x1.6 Ss Iso7093 [1]
3 33009876 1 SPIRAL SLEEVE D.21-25 -SKEIN [2]
4 1467022000 2 SCREW M6X12 HEX HD DIN7500 2 PCS SET

5 56001816 2 SCR M3.5X14 TRX PLASTITE

6 56002561 1 NUT HEX W/SHRPF 1/4/20

7 1 Scr Hex M6x12 Ss W/Thd Lck [3]
8 56004084 4 SCR HEX M6X20 SS W/THD LCK

9 56004087 1 SCR HEX M8X20 SS W/THD LCK

10 56004100 9 SCR TRX M6X12 W/THD LCK BLK

11 56004124 2 SCR HEX M6X30 SS W/THD LCK

12 56004127 2 SCR TRX M5X16 W/THD LCK BLK

13 56004128 2 SCR HEX M8X16 SS W/THD LCK

14 1 Scr Hex M6x16 Ss W/Thd Lck [3]
15 56004148 1 WSHR-28.60DX22.21DX1.5 BLK NYL

16 56004152 5 SCR HEX M6X45 SS W/THD LCK

17 56004157 2 SCR TRX M6X16 W/THD LCK BLK

18 56004158 2

19 56004160 2 SCR TRX M8X16 W/THD LCK BLK

20 56111972 1 CLIP-CONNECTOR

21 56115432 1 FUSE-150 AMP

22 56115433 1 HOLDER-FUSE

23 56116375 1 HORN-36V

24 56116477 1 IBUTTON-PROBE

25 56116518 1 SMART KEY-USER

26 1 Bracket-Beacon [3]
27 56116601 1 USB-2,0-TYPE A-PANEL MOUNT

28 56116611 4 CABLE TIE MOUNT

29 56117202-SP 1 MAIN HARNESS

30 56117400-SP 1 HARNESS-MACHINE POWER

31 56117401-SP 1 HARNESS-BATTERY POWER

32 56117404-SP 1 CABLE - POWER-6 GA

33 56117405-SP 1 CABLE-RETURN-6 GA

34 56117406-SP 1 CABLE-POWER-6 GA

35 56117407-SP 1 CABLE-RETURN-6 GA

36 56117408-SP 1 HARENSS-RECOVERY TANK

37 56117409-SP 1 CABLE-POWER-6 GA

38 56117411-SP 1 HARNESS-TRACTION

39 56117416-SP 1 ALARM-BACK-UP-11-100V

40 56117417-SP 1 HARNESS-COLUMN

41 56117427-SP 1 SENSOR-LEVEL-CAPACITIVE

42 1 Bracket-Hazard Light [3]
43 1 Electrical Panel Assembly

43a 33005875 5 WASHER M6 UNI6592 SS

43b 33023198 2 WASHER PLAIN M4 ISO7089 10 PCS SET

43c 33017365 2 ISOLATOR M8

43d 56004100 2 SCR TRX M6X12 W/THD LCK BLK

43e 56004130 5 SCR TRX M5X12 SKT SS W/THD LCK

43f 56009255 5 WSH INT SHPRF 5MM

43g 56116087 1 MODULE-HIGH POWER

43h 56116828 2 WASHER INT LOCK M6 DIN6798J SS

43i 1 Pcb Box Assembly-Main [4]
43 56117413-SP 1 GASKET-ELECTRICAL PANEL

43k 56117418-SP 1 CONTROLLER-DRIVE BRUSHLESS DC

43| 56117448-SP 1 PANEL ASSEMBLY-ELECTRICAL

43m 56117669-SP 1 PLATE-BUS BAR

43n 56117831 1 BRACKET-FUSE HOLDER

430 1 Contactor-36v [1]
43p 145 0452 000 2 NUT SELFLOCKING LOW M8 UNI7474 SS

11




Electrical System-1 2021.05.05
SC5000 810C NIL 2021.07.26
Pos. Artikel-Nr. Menge [Variante Notes
43q 909 6600 000 2 Schraube M8X30 UNI5929 SS
43r 40892A 1 Zweipoliges Umschalt-
43s L08241500 5 SCHEIBE 53 A2
43t 9100001351 2 WASHER M8 UNI6592 SS 10 PCS SET
43u L.08603682 3 Stopmutter
43v L08603685 10 Stoppmutter M4 UNI7474
43w L08603688 2 Mutter, selbsts. M5 [5]
43x L08812661 1 GASKET RUBBER -SKEIN [2]
44 56123358-SP 1 PEDAL-UNI DIRECTION-HALL
45 56117796-SP 1 BRACKET-TRACTION HARNESS
46 56117845-SP 1 BEACON-WARNING LED [3]
47 56117964-SP 1 BUSHING-FLANGE-20X21X3.5MM
48 56116519 1 SMART KEY-SUPERVISOR
49 56123173 1 CLIP-CONNECTION
50 56314155 2 Kabelklemme
51 56314608 5 CLAMP CABLE
52 56315255 2 CIRCUIT BREAKER 5 AMP
53 11 Clamp, Hose Support [3]
54 56394585 1 CLAMP-P-1.57 DIA.
55 56410223 1 Schelle
56 56454429 1 CIRCUIT BREAKER 70A
57 56459369 1 Abdeckung Ruckstellknopf5015
58 56496276 1 Klammer
59 56601686 1 FERRITE BEAD
60 302004029 2 SCREW 5X18
61 1466344000 8 TIE CABLE 4.8X200 BLACK 10 PCS SET
62 1467025000 12 TIE CABLE 2.9X130 BLACK 10 PCS SET
63 9098906000 2 [3]
64 7-82-00050 1 Sitzschalter BR 1300 S
65 L08066000 1 TIE CABLE QUICK FASTENING L.320
66 9100001351 2 WASHER M8 UNI6592 SS 10 PCS SET
67 1 Nut Lock Hex M6 Low Ss I1so10511 [1]
Service Kits
K1 56117465 1 CONTROLER KIT [6]
K2 56117834 1 HAZARD LIGHT BRACKET KIT [7]
K3 56117835 1 36V CONTACTOR KIT [8]
Part Notes:
[1] - K3
[2] - NOT FOR SALE VIA EDC
[3] - K2
[4] - K1
[5] - NO LONGER AVAILABLE
[6] - K1include pos. 43i
[7] - K2include pos. 7, 14, 26, 42, 46, 53, 63
[8] - K3 include pos. 2, 430, 67

12




Electrical System-2 2021.05.05
SC5000 810C NIL 2021.07.26

13



Electrical System-2 2021.05.05

SC5000 810C NIL 2021.07.26
Pos. Artikel-Nr. Menge [Variante Notes
1 1312 1 MOUNTING PAD
2 4 Washer Plain M6x12.5x1.6 Ss Iso7093 [1]
3 33009876 1 SPIRAL SLEEVE D.21-25 -SKEIN [2]
4 1467022000 2 SCREW M6X12 HEX HD DIN7500 2 PCS SET
5 56001816 2 SCR M3.5X14 TRX PLASTITE
6 56002561 1 NUT HEX W/SHRPF 1/4/20
7 1 Scr Hex M6x12 Ss W/Thd Lck [3]
8 56004084 4 SCR HEX M6X20 SS W/THD LCK
9 56004087 1 SCR HEX M8X20 SS W/THD LCK
10 56004100 9 SCR TRX M6X12 W/THD LCK BLK
11 56004124 2 SCR HEX M6X30 SS W/THD LCK
12 56004127 2 SCR TRX M5X16 W/THD LCK BLK
13 56004128 2 SCR HEX M8X16 SS W/THD LCK
14 1 Scr Hex M6x16 Ss W/Thd Lck [3]
15 56004148 1 WSHR-28.60DX22.21DX1.5 BLK NYL
16 56004152 5 SCR HEX M6X45 SS W/THD LCK
17 56004157 2 SCR TRX M6X16 W/THD LCK BLK
18 56004158 2
19 56004160 2 SCR TRX M8X16 W/THD LCK BLK
20 56111972 1 CLIP-CONNECTOR
21 56115432 1 FUSE-150 AMP
22 56115433 1 HOLDER-FUSE
23 56116375 1 HORN-36V
24 56116477 1 IBUTTON-PROBE
25 56116518 1 SMART KEY-USER
26 1 Bracket-Beacon [3]
27 56116601 1 USB-2,0-TYPE A-PANEL MOUNT
28 56116611 4 CABLE TIE MOUNT
29 56117202-SP 1 MAIN HARNESS
30 56117400-SP 1 HARNESS-MACHINE POWER
31 56117401-SP 1 HARNESS-BATTERY POWER
32 56117404-SP 1 CABLE - POWER-6 GA
33 56117405-SP 1 CABLE-RETURN-6 GA
34 56117406-SP 1 CABLE-POWER-6 GA
35 56117407-SP 1 CABLE-RETURN-6 GA
36 56117408-SP 1 HARENSS-RECOVERY TANK
37 56117409-SP 1 CABLE-POWER-6 GA
38 56117411-SP 1 HARNESS-TRACTION
39 56117416-SP 1 ALARM-BACK-UP-11-100V
40 56117417-SP 1 HARNESS-COLUMN
41 56117427-SP 1 SENSOR-LEVEL-CAPACITIVE
42 1 Bracket-Hazard Light [3]
43 1 Electrical Panel Assembly
43a 33005875 5 WASHER M6 UNI6592 SS
43b 33023198 2 WASHER PLAIN M4 ISO7089 10 PCS SET
43c 33017365 2 ISOLATOR M8
43d 56004100 2 SCR TRX M6X12 W/THD LCK BLK
43e 56004130 5 SCR TRX M5X12 SKT SS W/THD LCK
43f 56009255 5 WSH INT SHPRF 5MM
43g 56116087 1 MODULE-HIGH POWER
43h 56116828 2 WASHER INT LOCK M6 DIN6798J SS
43i 1 Pcb Box Assembly-Main [4]
43j 56117413-SP 1 GASKET-ELECTRICAL PANEL
43k 56117418-SP 1 CONTROLLER-DRIVE BRUSHLESS DC
43| 56117448-SP 1 PANEL ASSEMBLY-ELECTRICAL
43m 56117669-SP 1 PLATE-BUS BAR
43n 56117831 1 BRACKET-FUSE HOLDER
430 1 Contactor-36v [1]
43p 145 0452 000 2 NUT SELFLOCKING LOW M8 UNI7474 SS

14




Electrical System-2 2021.05.05

SC5000 810C NIL 2021.07.26

Pos. Artikel-Nr. Menge [Variante Notes

43q 909 6600 000 2 Schraube M8X30 UNI5929 SS

43r 40892A 1 Zweipoliges Umschalt-

43s L08241500 5 SCHEIBE 53 A2

43t 9100001351 2 WASHER M8 UNI6592 SS 10 PCS SET

43u L.08603682 3 Stopmutter

43v L08603685 10 Stoppmutter M4 UNI7474

43w L08603688 2 Mutter, selbsts. M5 [5]

43x L08812661 1 GASKET RUBBER -SKEIN [2]

44 56123358-SP 1 PEDAL-UNI DIRECTION-HALL

45 56117796-SP 1 BRACKET-TRACTION HARNESS

46 56117845-SP 1 BEACON-WARNING LED [3]

47 56117964-SP 1 BUSHING-FLANGE-20X21X3.5MM

48 56116519 1 SMART KEY-SUPERVISOR

49 56123173 1 CLIP-CONNECTION

50 56314155 2 Kabelklemme

51 56314608 5 CLAMP CABLE

52 56315255 2 CIRCUIT BREAKER 5 AMP

53 11 Clamp, Hose Support [3]

54 56394585 1 CLAMP-P-1.57 DIA.

55 56410223 1 Schelle

56 56454429 1 CIRCUIT BREAKER 70A

57 56459369 1 Abdeckung Ruckstellknopf5015

58 56496276 1 Klammer

59 56601686 1 FERRITE BEAD

60 302004029 2 SCREW 5X18

61 1466344000 8 TIE CABLE 4.8X200 BLACK 10 PCS SET

62 1467025000 12 TIE CABLE 2.9X130 BLACK 10 PCS SET

63 9098906000 2 [3]

64 7-82-00050 1 Sitzschalter BR 1300 S

65 L08066000 1 TIE CABLE QUICK FASTENING L.320

66 9100001351 2 WASHER M8 UNI6592 SS 10 PCS SET

67 1 Nut Lock Hex M6 Low Ss I1so10511 [1]
Service Kits

K1 56117465 1 CONTROLER KIT

K2 56117834 1 HAZARD LIGHT BRACKET KIT

K3 56117835 1 36V CONTACTOR KIT

Part Notes:

[1] - K3

[2] - NOT FOR SALE VIA EDC

[3] - K2

[4] - K1

[5] - NO LONGER AVAILABLE

15



Electrical System-3 2021.05.05
SC5000 810C NIL 2021.07.26

16



Electrical System-3 2021.05.05
SC5000 810C NIL 2021.07.26
Pos. Artikel-Nr. Menge [Variante Notes
1 1312 1 MOUNTING PAD

2 4 Washer Plain M6x12.5x1.6 Ss Iso7093 [1]
3 33009876 1 SPIRAL SLEEVE D.21-25 -SKEIN [2]
4 1467022000 2 SCREW M6X12 HEX HD DIN7500 2 PCS SET

5 56001816 2 SCR M3.5X14 TRX PLASTITE

6 56002561 1 NUT HEX W/SHRPF 1/4/20

7 1 Scr Hex M6x12 Ss W/Thd Lck [3]
8 56004084 4 SCR HEX M6X20 SS W/THD LCK

9 56004087 1 SCR HEX M8X20 SS W/THD LCK

10 56004100 9 SCR TRX M6X12 W/THD LCK BLK

11 56004124 2 SCR HEX M6X30 SS W/THD LCK

12 56004127 2 SCR TRX M5X16 W/THD LCK BLK

13 56004128 2 SCR HEX M8X16 SS W/THD LCK

14 1 Scr Hex M6x16 Ss W/Thd Lck [3]
15 56004148 1 WSHR-28.60DX22.21DX1.5 BLK NYL

16 56004152 5 SCR HEX M6X45 SS W/THD LCK

17 56004157 2 SCR TRX M6X16 W/THD LCK BLK

18 56004158 2

19 56004160 2 SCR TRX M8X16 W/THD LCK BLK

20 56111972 1 CLIP-CONNECTOR

21 56115432 1 FUSE-150 AMP

22 56115433 1 HOLDER-FUSE

23 56116375 1 HORN-36V

24 56116477 1 IBUTTON-PROBE

25 56116518 1 SMART KEY-USER

26 1 Bracket-Beacon [3]
27 56116601 1 USB-2,0-TYPE A-PANEL MOUNT

28 56116611 4 CABLE TIE MOUNT

29 56117202-SP 1 MAIN HARNESS

30 56117400-SP 1 HARNESS-MACHINE POWER

31 56117401-SP 1 HARNESS-BATTERY POWER

32 56117404-SP 1 CABLE - POWER-6 GA

33 56117405-SP 1 CABLE-RETURN-6 GA

34 56117406-SP 1 CABLE-POWER-6 GA

35 56117407-SP 1 CABLE-RETURN-6 GA

36 56117408-SP 1 HARENSS-RECOVERY TANK

37 56117409-SP 1 CABLE-POWER-6 GA

38 56117411-SP 1 HARNESS-TRACTION

39 56117416-SP 1 ALARM-BACK-UP-11-100V

40 56117417-SP 1 HARNESS-COLUMN

41 56117427-SP 1 SENSOR-LEVEL-CAPACITIVE

42 1 Bracket-Hazard Light [3]
43 1 Electrical Panel Assembly

43a 33005875 5 WASHER M6 UNI6592 SS

43b 33023198 2 WASHER PLAIN M4 ISO7089 10 PCS SET

43c 33017365 2 ISOLATOR M8

43d 56004100 2 SCR TRX M6X12 W/THD LCK BLK

43e 56004130 5 SCR TRX M5X12 SKT SS W/THD LCK

43f 56009255 5 WSH INT SHPRF 5MM

43g 56116087 1 MODULE-HIGH POWER

43h 56116828 2 WASHER INT LOCK M6 DIN6798J SS

43i 1 Pcb Box Assembly-Main [3]
43 56117413-SP 1 GASKET-ELECTRICAL PANEL

43k 56117418-SP 1 CONTROLLER-DRIVE BRUSHLESS DC

43| 56117448-SP 1 PANEL ASSEMBLY-ELECTRICAL

43m 56117669-SP 1 PLATE-BUS BAR

43n 56117831 1 BRACKET-FUSE HOLDER

430 1 Contactor-36v [3]
43p 145 0452 000 2 NUT SELFLOCKING LOW M8 UNI7474 SS

17




Electrical System-3 2021.05.05

SC5000 810C NIL 2021.07.26
Pos. Artikel-Nr. Menge [Variante Notes
43q 909 6600 000 2 Schraube M8X30 UNI5929 SS
43r 40892A 1 Zweipoliges Umschalt-
43s L08241500 5 SCHEIBE 53 A2
43t 9100001351 2 WASHER M8 UNI6592 SS 10 PCS SET
43u L.08603682 3 Stopmutter
43v L08603685 10 Stoppmutter M4 UNI7474
43w L08603688 2 Mutter, selbsts. M5 [4]
43x L08812661 1 GASKET RUBBER -SKEIN [2]
44 56123358-SP 1 PEDAL-UNI DIRECTION-HALL
45 56117796-SP 1 BRACKET-TRACTION HARNESS
46 56117845-SP 1 BEACON-WARNING LED [3]
47 56117964-SP 1 BUSHING-FLANGE-20X21X3.5MM
48 56116519 1 SMART KEY-SUPERVISOR
49 56123173 1 CLIP-CONNECTION
50 56314155 2 Kabelklemme
51 56314608 5 CLAMP CABLE
52 56315255 2 CIRCUIT BREAKER 5 AMP
53 11 Clamp, Hose Support [3]
54 56394585 1 CLAMP-P-1.57 DIA.

55 56410223 1 Schelle
56 56454429 1 CIRCUIT BREAKER 70A
57 56459369 1 Abdeckung Ruckstellknopf5015
58 56496276 1 Klammer
59 56601686 1 FERRITE BEAD
60 302004029 2 SCREW 5X18
61 1466344000 8 TIE CABLE 4.8X200 BLACK 10 PCS SET
62 1467025000 12 TIE CABLE 2.9X130 BLACK 10 PCS SET
63 9098906000 2 [3]
64 7-82-00050 1 Sitzschalter BR 1300 S
65 L08066000 1 TIE CABLE QUICK FASTENING L.320
66 9100001351 2 WASHER M8 UNI6592 SS 10 PCS SET
67 1 Nut Lock Hex M6 Low Ss I1so10511 [3]
Service Kits
K1 56117465 1 CONTROLER KIT
K2 56117834 1 HAZARD LIGHT BRACKET KIT
K3 56117835 1 36V CONTACTOR KIT
56124003 1
Part Notes:
[1] - K3
[2] - NOT FOR SALE VIA EDC
[3] - K2
[4] - NO LONGER AVAILABLE

18



Electrical System-4 2021.05.05
SC5000 810C NIL 2021.07.26

19



Electrical System-4 2021.05.05

SC5000 810C NIL 2021.07.26
Pos. Artikel-Nr. Menge [Variante Notes
1 1312 1 MOUNTING PAD
2 33005875 4 WASHER M6 UNI6592 SS [1]
3 33009876 1 SPIRAL SLEEVE D.21-25 -SKEIN [2]
4 1467022000 2 SCREW M6X12 HEX HD DIN7500 2 PCS SET
5 56001816 2 SCR M3.5X14 TRX PLASTITE
6 56002561 1 NUT HEX W/SHRPF 1/4/20
7 1 Scr Hex M6x12 Ss W/Thd Lck [3]
8 56004084 4 SCR HEX M6X20 SS W/THD LCK
9 56004087 1 SCR HEX M8X20 SS W/THD LCK
10 56004100 9 SCR TRX M6X12 W/THD LCK BLK
11 56004124 2 SCR HEX M6X30 SS W/THD LCK
12 56004127 2 SCR TRX M5X16 W/THD LCK BLK
13 56004128 2 SCR HEX M8X16 SS W/THD LCK
14 1 Scr Hex M6x16 Ss W/Thd Lck [3]
15 56004148 1 WSHR-28.60DX22.21DX1.5 BLK NYL
16 56004152 5 SCR HEX M6X45 SS W/THD LCK
17 56004157 2 SCR TRX M6X16 W/THD LCK BLK
18 56004158 2
19 56004160 2 SCR TRX M8X16 W/THD LCK BLK
20 56111972 1 CLIP-CONNECTOR
21 56115432 1 FUSE-150 AMP
22 56115433 1 HOLDER-FUSE
23 56116375 1 HORN-36V
24 56116477 1 IBUTTON-PROBE
25 56116518 1 SMART KEY-USER
26 56116595 1 BRACKET-BEACON [3]
27 56116601 1 USB-2,0-TYPE A-PANEL MOUNT
28 56116611 4 CABLE TIE MOUNT
29 56117202-SP 1 MAIN HARNESS
30 56117400-SP 1 HARNESS-MACHINE POWER
31 56117401-SP 1 HARNESS-BATTERY POWER
32 56117404-SP 1 CABLE - POWER-6 GA
33 56117405-SP 1 CABLE-RETURN-6 GA
34 56117406-SP 1 CABLE-POWER-6 GA
35 56117407-SP 1 CABLE-RETURN-6 GA
36 56117408-SP 1 HARENSS-RECOVERY TANK
37 56117409-SP 1 CABLE-POWER-6 GA
38 56117411-SP 1 HARNESS-TRACTION
39 56117416-SP 1 ALARM-BACK-UP-11-100V
40 56117417-SP 1 HARNESS-COLUMN
41 56117427-SP 1 SENSOR-LEVEL-CAPACITIVE
42 1 Bracket-Hazard Light [3]
43 1 Electrical Panel Assembly
43a 33005875 5 WASHER M6 UNI6592 SS
43b 33023198 2 WASHER PLAIN M4 ISO7089 10 PCS SET
43c 33017365 2 ISOLATOR M8
43d 56004100 2 SCR TRX M6X12 W/THD LCK BLK
43e 56004130 5 SCR TRX M5X12 SKT SS W/THD LCK
43f 56009255 5 WSH INT SHPRF 5MM
43g 56116087 1 MODULE-HIGH POWER
43h 56116828 2 WASHER INT LOCK M6 DIN6798J SS
43i 1 Pcb Box Assembly-Main [4]
43 56117413-SP 1 GASKET-ELECTRICAL PANEL
43k 56117418-SP 1 CONTROLLER-DRIVE BRUSHLESS DC
43| 56117448-SP 1 PANEL ASSEMBLY-ELECTRICAL
43m 56117669-SP 1 PLATE-BUS BAR
43n 56117831 1 BRACKET-FUSE HOLDER
430 1 Contactor-36v [1]
43p 145 0452 000 2 NUT SELFLOCKING LOW M8 UNI7474 SS

20




Electrical System-4 2021.05.05

SC5000 810C NIL 2021.07.26
Pos. Artikel-Nr. Menge [Variante Notes
43q 909 6600 000 2 Schraube M8X30 UNI5929 SS
43r 40892A 1 Zweipoliges Umschalt-
43s 108241500 5 SCHEIBE 5,3A2
43t 9100001351 2 WASHER M8 UNI6592 SS 10 PCS SET
43u L.08603682 3 Stopmutter
43v 08603685 10 Stoppmutter M4 UNI7474
43w L08603688 2 Mutter, selbsts. M5 [5]
43x 08812661 1 GASKET RUBBER -SKEIN [2]
44 56123358-SP 1 PEDAL-UNI DIRECTION-HALL
45 56117796-SP 1 BRACKET-TRACTION HARNESS
46 56117845-SP 1 BEACON-WARNING LED [3]
47 56117964-SP 1 BUSHING-FLANGE-20X21X3.5MM
48 56116519 1 SMART KEY-SUPERVISOR
49 56123173 1 CLIP-CONNECTION
50 56314155 2 Kabelklemme
51 56314608 5 CLAMP CABLE
52 56315255 2 CIRCUIT BREAKER 5 AMP
53 56323260 11 Kabelbriede zu BR 1000 [3]
54 56394585 1 CLAMP-P-1.57 DIA.
55 56410223 1 Schelle
56 56454429 1 CIRCUIT BREAKER 70A
57 56459369 1 Abdeckung Ruckstellknopf5015
58 56496276 1 Klammer
59 56601686 1 FERRITE BEAD
60 302004029 2 SCREW 5X18
61 1466344000 8 TIE CABLE 4.8X200 BLACK 10 PCS SET
62 1467025000 12 TIE CABLE 2.9X130 BLACK 10 PCS SET
63 9098906000 2 [3]
64 7-82-00050 1 Sitzschalter BR 1300 S
65 L08066000 1 TIE CABLE QUICK FASTENING L.320
66 9100001351 2 WASHER M8 UNI6592 SS 10 PCS SET
67 L08603682 1 Stopmutter [1]
Service Kits
K1 56117465 1 CONTROLER KIT
K2 56117834 1 HAZARD LIGHT BRACKET KIT
K3 56117835 1 36V CONTACTOR KIT
56124003 1
Part Notes:
1] - K3
[2] - NOT FOR SALE VIA EDC
[3] - K2
[4] - K1
[5] - NO LONGER AVAILABLE

21



Electrical System-5 2021.05.05
SC5000 810C NIL 2021.07.26

22



Electrical System-5 2021.05.05
SC5000 810C NIL 2021.07.26
Pos. Artikel-Nr. Menge [Variante Notes
1 1312 1 MOUNTING PAD

2 33005875 4 WASHER M6 UNI6592 SS [1]
3 33009876 1 SPIRAL SLEEVE D.21-25 -SKEIN [2]
4 1467022000 2 SCREW M6X12 HEX HD DIN7500 2 PCS SET

5 56001816 2 SCR M3.5X14 TRX PLASTITE

6 56002561 1 NUT HEX W/SHRPF 1/4/20

7 1 Scr Hex M6x12 Ss W/Thd Lck [3]
8 56004084 4 SCR HEX M6X20 SS W/THD LCK

9 56004087 1 SCR HEX M8X20 SS W/THD LCK

10 56004100 9 SCR TRX M6X12 W/THD LCK BLK

11 56004124 2 SCR HEX M6X30 SS W/THD LCK

12 56004127 2 SCR TRX M5X16 W/THD LCK BLK

13 56004128 2 SCR HEX M8X16 SS W/THD LCK

14 1 Scr Hex M6x16 Ss W/Thd Lck [3]
15 56004148 1 WSHR-28.60DX22.2IDX1.5 BLK NYL

16 56004152 5 SCR HEX M6X45 SS W/THD LCK

17 56004157 2 SCR TRX M6X16 W/THD LCK BLK

18 56004158 2

19 56004160 2 SCR TRX M8X16 W/THD LCK BLK

20 56111972 1 CLIP-CONNECTOR

21 56115432 1 FUSE-150 AMP

22 56115433 1 HOLDER-FUSE

23 56116375 1 HORN-36V

24 56116477 1 IBUTTON-PROBE

25 56116518 1 SMART KEY-USER

26 56116595 1 BRACKET-BEACON [3]
27 56116601 1 USB-2,0-TYPE A-PANEL MOUNT

28 56116611 4 CABLE TIE MOUNT

29 56117202-SP 1 MAIN HARNESS

30 56117400-SP 1 HARNESS-MACHINE POWER

31 56117401-SP 1 HARNESS-BATTERY POWER

32 56117404-SP 1 CABLE - POWER-6 GA

33 56117405-SP 1 CABLE-RETURN-6 GA

34 56117406-SP 1 CABLE-POWER-6 GA

35 56117407-SP 1 CABLE-RETURN-6 GA

36 56117408-SP 1 HARENSS-RECOVERY TANK

37 56117409-SP 1 CABLE-POWER-6 GA

38 56117411-SP 1 HARNESS-TRACTION

39 56117416-SP 1 ALARM-BACK-UP-11-100V

40 56117417-SP 1 HARNESS-COLUMN

41 56117427-SP 1 SENSOR-LEVEL-CAPACITIVE

42 1 Bracket-Hazard Light [3]
43 1 Electrical Panel Assembly

43a 33005875 5 WASHER M6 UNI6592 SS

43b 33023198 2 WASHER PLAIN M4 1SO7089 10 PCS SET

43c 33017365 2 ISOLATOR M8

43d 56004100 2 SCR TRX M6X12 W/THD LCK BLK

43e 56004130 5 SCR TRX M5X12 SKT SS W/THD LCK

43f 56009255 5 WSH INT SHPRF 5MM

439 56116087 1 MODULE-HIGH POWER

43h 56116828 2 WASHER INT LOCK M6 DIN6798J SS

43i 1 Pcb Box Assembly-Main [4]
43 56117413-SP 1 GASKET-ELECTRICAL PANEL

43k 56117418-SP 1 CONTROLLER-DRIVE BRUSHLESS DC

43| 56117448-SP 1 PANEL ASSEMBLY-ELECTRICAL

43m 56117669-SP 1 PLATE-BUS BAR

43n 56117831 1 BRACKET-FUSE HOLDER

430 1 Contactor-36v [1]
43p 145 0452 000 2 NUT SELFLOCKING LOW M8 UNI7474 SS

23




Electrical System-5 2021.05.05

SC5000 810C NIL 2021.07.26
Pos. Artikel-Nr. Menge [Variante Notes
43q 909 6600 000 2 Schraube M8X30 UNI5929 SS
43r 40892A 1 Zweipoliges Umschalt-
43s 108241500 5 SCHEIBE 5,3A2
43t 9100001351 2 WASHER M8 UNI6592 SS 10 PCS SET
43u L.08603682 3 Stopmutter
43v 08603685 10 Stoppmutter M4 UNI7474
43w L08603688 2 Mutter, selbsts. M5 [5]
43x 08812661 1 GASKET RUBBER -SKEIN [2]
44 56123358-SP 1 PEDAL-UNI DIRECTION-HALL
45 56117796-SP 1 BRACKET-TRACTION HARNESS
46 56117845-SP 1 BEACON-WARNING LED [3]
47 56117964-SP 1 BUSHING-FLANGE-20X21X3.5MM
48 56116519 1 SMART KEY-SUPERVISOR
49 56123173 1 CLIP-CONNECTION
50 56314155 2 Kabelklemme
51 56314608 5 CLAMP CABLE
52 56315255 2 CIRCUIT BREAKER 5 AMP
53 56323260 11 Kabelbriede zu BR 1000 [3]
54 56394585 1 CLAMP-P-1.57 DIA.

55 56410223 1 Schelle
56 56454429 1 CIRCUIT BREAKER 70A
57 56459369 1 Abdeckung Ruckstellknopf5015
58 56496276 1 Klammer
59 56601686 1 FERRITE BEAD
60 302004029 2 SCREW 5X18
61 1466344000 8 TIE CABLE 4.8X200 BLACK 10 PCS SET
62 1467025000 12 TIE CABLE 2.9X130 BLACK 10 PCS SET
63 9098906000 2 [3]
64 7-82-00050 1 Sitzschalter BR 1300 S
65 L08066000 1 TIE CABLE QUICK FASTENING L.320
66 9100001351 2 WASHER M8 UNI6592 SS 10 PCS SET
67 L08603682 1 Stopmutter [1]
Service Kits
K1 56117465 1 CONTROLER KIT
K2 56117834 1 HAZARD LIGHT BRACKET KIT
K3 56117835 1 36V CONTACTOR KIT
56124003 1
Part Notes:
1] - K3
[2] - NOT FOR SALE VIA EDC
[3] - K2
[4] - K1
[5] - NO LONGER AVAILABLE

24



Electrical System-6 2021.05.05
SC5000 810C NIL 2021.07.26

25



Electrical System-6 2021.05.05

SC5000 810C NIL 2021.07.26
Pos. Artikel-Nr. Menge [Variante Notes
1 1312 1 MOUNTING PAD
2 33005875 4 WASHER M6 UNI6592 SS [1]
3 33009876 1 SPIRAL SLEEVE D.21-25 -SKEIN [2]
4 1467022000 2 SCREW M6X12 HEX HD DIN7500 2 PCS SET
5 56001816 2 SCR M3.5X14 TRX PLASTITE
6 56002561 1 NUT HEX W/SHRPF 1/4/20
7 1 Scr Hex M6x12 Ss W/Thd Lck [3]
8 56004084 4 SCR HEX M6X20 SS W/THD LCK
9 56004087 1 SCR HEX M8X20 SS W/THD LCK
10 56004100 9 SCR TRX M6X12 W/THD LCK BLK
11 56004124 2 SCR HEX M6X30 SS W/THD LCK
12 56004127 2 SCR TRX M5X16 W/THD LCK BLK
13 56004128 2 SCR HEX M8X16 SS W/THD LCK
14 1 Scr Hex M6x16 Ss W/Thd Lck [3]
15 56004148 1 WSHR-28.60DX22.21DX1.5 BLK NYL
16 56004152 5 SCR HEX M6X45 SS W/THD LCK
17 56004157 2 SCR TRX M6X16 W/THD LCK BLK
18 56004158 2
19 56004160 2 SCR TRX M8X16 W/THD LCK BLK
20 56111972 1 CLIP-CONNECTOR
21 56115432 1 FUSE-150 AMP
22 56115433 1 HOLDER-FUSE
23 56116375 1 HORN-36V
24 56116477 1 IBUTTON-PROBE
25 56116518 1 SMART KEY-USER
26 56116595 1 BRACKET-BEACON [3]
27 56116601 1 USB-2,0-TYPE A-PANEL MOUNT
28 56116611 4 CABLE TIE MOUNT
29 56117202-SP 1 MAIN HARNESS
30 56117400-SP 1 HARNESS-MACHINE POWER
31 56117401-SP 1 HARNESS-BATTERY POWER
32 56117404-SP 1 CABLE - POWER-6 GA
33 56117405-SP 1 CABLE-RETURN-6 GA
34 56117406-SP 1 CABLE-POWER-6 GA
35 56117407-SP 1 CABLE-RETURN-6 GA
36 56117408-SP 1 HARENSS-RECOVERY TANK
37 56117409-SP 1 CABLE-POWER-6 GA
38 56117411-SP 1 HARNESS-TRACTION
39 56117416-SP 1 ALARM-BACK-UP-11-100V
40 56117417-SP 1 HARNESS-COLUMN
41 56117427-SP 1 SENSOR-LEVEL-CAPACITIVE
42 1 Bracket-Hazard Light [3]
43 1 Electrical Panel Assembly
43a 33005875 5 WASHER M6 UNI6592 SS
43b 33023198 2 WASHER PLAIN M4 ISO7089 10 PCS SET
43c 33017365 2 ISOLATOR M8
43d 56004100 2 SCR TRX M6X12 W/THD LCK BLK
43e 56004130 5 SCR TRX M5X12 SKT SS W/THD LCK
43f 56009255 5 WSH INT SHPRF 5MM
43g 56116087 1 MODULE-HIGH POWER
43h 56116828 2 WASHER INT LOCK M6 DIN6798J SS
43i 1 Pcb Box Assembly-Main [4]
43 56117413-SP 1 GASKET-ELECTRICAL PANEL
43k 56117418-SP 1 CONTROLLER-DRIVE BRUSHLESS DC
43| 56117448-SP 1 PANEL ASSEMBLY-ELECTRICAL
43m 56117669-SP 1 PLATE-BUS BAR
43n 56117831 1 BRACKET-FUSE HOLDER
430 1 Contactor-36v [1]
43p 145 0452 000 2 NUT SELFLOCKING LOW M8 UNI7474 SS

26




Electrical System-6 2021.05.05

SC5000 810C NIL 2021.07.26
Pos. Artikel-Nr. Menge [Variante Notes
43q 909 6600 000 2 Schraube M8X30 UNI5929 SS
43r 40892A 1 Zweipoliges Umschalt-
43s 108241500 5 SCHEIBE 5,3A2
43t 9100001351 2 WASHER M8 UNI6592 SS 10 PCS SET
43u L.08603682 3 Stopmutter
43v 08603685 10 Stoppmutter M4 UNI7474
43w L08603688 2 Mutter, selbsts. M5 [5]
43x 08812661 1 GASKET RUBBER -SKEIN [2]
44 56123358-SP 1 PEDAL-UNI DIRECTION-HALL
45 56117796-SP 1 BRACKET-TRACTION HARNESS
46 56117845-SP 1 BEACON-WARNING LED [3]
47 56117964-SP 1 BUSHING-FLANGE-20X21X3.5MM
48 56116519 1 SMART KEY-SUPERVISOR
49 56123173 1 CLIP-CONNECTION
50 56314155 2 Kabelklemme
51 56314608 5 CLAMP CABLE
52 56315255 2 CIRCUIT BREAKER 5 AMP
53 56323260 11 Kabelbriede zu BR 1000 [3]
54 56394585 1 CLAMP-P-1.57 DIA.
55 56410223 1 Schelle
56 56454429 1 CIRCUIT BREAKER 70A
57 56459369 1 Abdeckung Ruckstellknopf5015
58 56496276 1 Klammer
59 56601686 1 FERRITE BEAD
60 302004029 2 SCREW 5X18
61 1466344000 8 TIE CABLE 4.8X200 BLACK 10 PCS SET
62 1467025000 12 TIE CABLE 2.9X130 BLACK 10 PCS SET
63 9098906000 2 [3]
64 7-82-00050 1 Sitzschalter BR 1300 S
65 L08066000 1 TIE CABLE QUICK FASTENING L.320
66 9100001351 2 WASHER M8 UNI6592 SS 10 PCS SET
67 L08603682 1 Stopmutter [1]
Service Kits
K1 56117465 1 CONTROLER KIT
K2 56117834 1 HAZARD LIGHT BRACKET KIT
K3 56117835 1 36V CONTACTOR KIT
56124003 1
Part Notes:
1] - K3
[2] - NOT FOR SALE VIA EDC
[3] - K2
[4] - K1
[5] - NO LONGER AVAILABLE

27



Electrical System-7 2021.05.05
SC5000 810C NIL 2021.07.26

9,58, 66

28



Electrical System-7 2021.05.05
SC5000 810C NIL 2021.07.26
Pos. Artikel-Nr. Menge [Variante Notes
1 1312 1 MOUNTING PAD

2 33005875 4 WASHER M6 UNI6592 SS [1]
3 33009876 1 SPIRAL SLEEVE D.21-25 -SKEIN [2]
4 1467022000 2 SCREW M6X12 HEX HD DIN7500 2 PCS SET

5 56001816 2 SCR M3.5X14 TRX PLASTITE

6 56002561 1 NUT HEX W/SHRPF 1/4/20

7 1 Scr Hex M6x12 Ss W/Thd Lck [3]
8 56004084 4 SCR HEX M6X20 SS W/THD LCK

9 56004087 1 SCR HEX M8X20 SS W/THD LCK

10 56004100 9 SCR TRX M6X12 W/THD LCK BLK

11 56004124 2 SCR HEX M6X30 SS W/THD LCK

12 56004127 2 SCR TRX M5X16 W/THD LCK BLK

13 56004128 2 SCR HEX M8X16 SS W/THD LCK

14 1 Scr Hex M6x16 Ss W/Thd Lck [3]
15 56004148 1 WSHR-28.60DX22.2IDX1.5 BLK NYL

16 56004152 5 SCR HEX M6X45 SS W/THD LCK

17 56004157 2 SCR TRX M6X16 W/THD LCK BLK

18 56004158 2

19 56004160 2 SCR TRX M8X16 W/THD LCK BLK

20 56111972 1 CLIP-CONNECTOR

21 56115432 1 FUSE-150 AMP

22 56115433 1 HOLDER-FUSE

23 56116375 1 HORN-36V

24 56116477 1 IBUTTON-PROBE

25 56116518 1 SMART KEY-USER

26 56116595 1 BRACKET-BEACON [3]
27 56116601 1 USB-2,0-TYPE A-PANEL MOUNT

28 56116611 4 CABLE TIE MOUNT

29 56117202-SP 1 MAIN HARNESS

30 56117400-SP 1 HARNESS-MACHINE POWER

31 56117401-SP 1 HARNESS-BATTERY POWER

32 56117404-SP 1 CABLE - POWER-6 GA

33 56117405-SP 1 CABLE-RETURN-6 GA

34 56117406-SP 1 CABLE-POWER-6 GA

35 56117407-SP 1 CABLE-RETURN-6 GA

36 56117408-SP 1 HARENSS-RECOVERY TANK

37 56117409-SP 1 CABLE-POWER-6 GA

38 56117411-SP 1 HARNESS-TRACTION

39 56117416-SP 1 ALARM-BACK-UP-11-100V

40 56117417-SP 1 HARNESS-COLUMN

41 56117427-SP 1 SENSOR-LEVEL-CAPACITIVE

42 1 Bracket-Hazard Light [3]
43 1 Electrical Panel Assembly

43a 33005875 5 WASHER M6 UNI6592 SS

43b 33023198 2 WASHER PLAIN M4 1SO7089 10 PCS SET

43c 33017365 2 ISOLATOR M8

43d 56004100 2 SCR TRX M6X12 W/THD LCK BLK

43e 56004130 5 SCR TRX M5X12 SKT SS W/THD LCK

43f 56009255 5 WSH INT SHPRF 5MM

439 56116087 1 MODULE-HIGH POWER

43h 56116828 2 WASHER INT LOCK M6 DIN6798J SS

43i 1 Pcb Box Assembly-Main [4]
43 56117413-SP 1 GASKET-ELECTRICAL PANEL

43k 56117418-SP 1 CONTROLLER-DRIVE BRUSHLESS DC

43| 56117448-SP 1 PANEL ASSEMBLY-ELECTRICAL

43m 56117669-SP 1 PLATE-BUS BAR

43n 56117831 1 BRACKET-FUSE HOLDER

430 1 Contactor-36v [1]
43p 145 0452 000 2 NUT SELFLOCKING LOW M8 UNI7474 SS

29




Electrical System-7 2021.05.05
SC5000 810C NIL 2021.07.26

Pos. Artikel-Nr. Menge [Variante Notes

439 909 6600 000 2 Schraube M8X30 UNI5929 SS

43r 40892A 1 Zweipoliges Umschalt-

43s L08241500 5 SCHEIBE 53 A2

43t 9100001351 2 WASHER M8 UNI6592 SS 10 PCS SET

43u L.08603682 3 Stopmutter

43v L08603685 10 Stoppmutter M4 UNI7474

43w L08603688 2 Mutter, selbsts. M5 [5]

43x L08812661 1 GASKET RUBBER -SKEIN [2]

44 56123358-SP 1 PEDAL-UNI DIRECTION-HALL

45 56117796-SP 1 BRACKET-TRACTION HARNESS

46 56117845-SP 1 BEACON-WARNING LED [3]

47 56117964-SP 1 BUSHING-FLANGE-20X21X3.5MM

48 56116519 1 SMART KEY-SUPERVISOR

49 56123173 1 CLIP-CONNECTION

50 56314155 2 Kabelklemme

51 56314608 5 CLAMP CABLE

52 56315255 2 CIRCUIT BREAKER 5 AMP

53 56323260 11 Kabelbriede zu BR 1000 [3]

54 56394585 1 CLAMP-P-1.57 DIA.

55 56410223 1 Schelle

56 56454429 1 CIRCUIT BREAKER 70A

57 56459369 1 Abdeckung Ruckstellknopf5015

58 56496276 1 Klammer

59 56601686 1 FERRITE BEAD

60 302004029 2 SCREW 5X18

61 1466344000 8 TIE CABLE 4.8X200 BLACK 10 PCS SET

62 1467025000 12 TIE CABLE 2.9X130 BLACK 10 PCS SET

63 9098906000 2 [3]

64 7-82-00050 1 Sitzschalter BR 1300 S

65 L08066000 1 TIE CABLE QUICK FASTENING L.320

66 9100001351 2 WASHER M8 UNI6592 SS 10 PCS SET

67 L08603682 1 Stopmutter [1]

Service Kits

K1 56117465 1 CONTROLER KIT

K2 56117834 1 HAZARD LIGHT BRACKET KIT

K3 56117835 1 36V CONTACTOR KIT

Part Notes:

1] - K3

[2] - NOT FOR SALE VIA EDC

3] - K2

[4] - K1

[5] - NO LONGER AVAILABLE

30




Ecoflex™ Assembly 2021.05.05
SC5000 810C NIL 2021.05.27

31



Ecoflex™ Assembly 2021.05.05
SC5000 810C NIL 2021.05.27

Pos. Artikel-Nr. Menge [Variante Notes

1 56003638 1 WSH FLT SS M6

2 56004083 1 SCR HEX M6X12 SS W/THD LCK

3 56104189 1 INSERT-DRY BRAKE

4 56104408 1 CHEMICAL BOTTLE ASSY

5 56110742 1 Chemie Pumpe 2

6 56111870 1 HOSE-27.00 IN CHEM RESISTANT

8 56116611 1 CABLE TIE MOUNT

9 56116801 1 DECAL-CHEMICAL RATIO

10 56117399 1

11 56117480 2 DECAL-ADVANCE SC5000-ECOFLEX

12 56117482 2 DECAL-NILFISK SC5000-ECOFLEX

13 56306169 1 HOSE CHEM RESISTANT 17.00

15 56314982 1 REDUCER BARB

16 56315523 1 Deckel EDS-Schwimmer

17 56315690 1 CAP 38MM BUTTRESS

18 33023593 1 Schlauchbriede 8-16/9 DIN3017, 2 St.

19 9100001512 1 CAP PLASTIC F CHEMICAL TANK

32






